go_mﬂ,‘ MENTAL PROTECTION AGENCY

CHICAGO, IL 60604 « WATER DIVISION

NT OF NATURAL RESOURCES ‘
* BUREAU OF ENVIRONMENTAL IMPACT
A B R S B S ey
-

Environmental
Impact Statement

Wastewater Treatment

Facilities for the Geneva Lake Area,
Walworth County, Wisconsin

(b

Final




FINAL ENVIROMENTAL IMPACT STATEMENT
on the
WASTEWATER TREATMENT FACILITIES
for the
GENEVA LAKE AREA
WALWORTH COUNTY, WISCONSIN

Prepared by the

United States Environmental Protection Agency
Region V
Chicago, I1linois

and the

Wisconsin Department of Natural Resources
Madison, Wisconsin

with assistance from

WAPORA, Incorporated
Chicago, I1linois

June 1984
Submitted by: /
Howard S. Druckenmiller ‘:% "i ;
Director Valdas V. Adamjfus
[...]
most cost-effective alternative is based on both capital costs and opera-
tion and maintenance costs for a 20-year period, although only capital
costs are funded. Selection of the most cost-effective alternative must
also consider social and environmental implications of the alternative. An
alternative that has low monetary costs but significant environmental
impacts may not be preferred over an alternative with higher monetary costs

but lesser social and environmental impacts.

Wisconsin was required by the Federal Clean Water Act (PL 92-500) to
establish water quality standards for lakes and streams, and to establish
effluent standards for the discharge of pollutants to those lakes and
streams. Federal law stipulates that, at a minimum, discharges must meet
secondary treatment requirements. In some cases, even more strict effluent
standards are recommended by WDNR and are subject to USEPA approval and

conformance to Federal guidelines.

All wastewater treatment facilities are subject to requirements of
Section 402 of the Clean Water Act, which established the National Pollu-
tant Discharge Elimination System (NPDES) pérmit program., Under NPDES
regulations, all wastewater discharges to surface waters require an.NPDES
permit and must meet the effluent standards identified in the permit. The
USEPA has delegated the authority to establish effluent standards and to
issue discharge permits to the WDNR. The USEPA, however, maintains review
authority. The WDNR issues permits under the Wisconsin Pollutant Discharge
Elimination System (WPDES) program which encompasses the requirements of
the Federal program. Any permit proposed for issuance may be subjected to
a state hearing, if requested by another agency, the applicant, or other
groups and individuals. A hearing on a WPDES permit provides the public
with the oppoftunity to comment on a proposed discharge, including ‘the

location of the discharge and the level of treatment.

1-12



-

1.3. Study Process and Public Participation

In the Geneva Lake/Lake Como study area, participants in the waste-
water planning process during the past six years have included: the City of
Lake Geneva, the Villages of Fontana, Walworth, and Williams Bay, the Towns
of Geneva and Linn (grantees), the State of Wisconsin, USEPA, Donohue &
Assoc., Inc. (facilities planners), Robers and Boyd (consultants to
Williams Bay), WAPORA, Inc. (EIS consultant), and other Féderal, State,
local, and private agencies and organizations. A policy advisory committee
composed of local officials, and 'a citizens advisory committee composed of
local residents were developed for this project. These committees and the
local news medlia have been active throughout the project. A public hearing
was held on 26 August 1981 to present the Geneva Lake East Planning Area
recommended plan. A public hearing on the Geneva Lake West Planning Area
was held on 27 October 1981, USEPA and WDNR conducted a public hearing on

the Draft Environmental Impact Statement on 9 February 1984.

Major work efforts in the preparation of this EIS took place during
1979 and 1980 and resulted in the preparation of an Affected Environment
Report (modifiéd as Chapter 3) in November 1980, additional field work in
late summer of 1982, and preparation of the Draft EIS in 1983. The Final
EIS was prepared in 1984.

1.4. Issues .

On the basis of USEPA's Notice of Intent to prepare an EIS,‘the Direc-
tive of Work to WAPORA, Inc. (including modifications), and the Facilities
Plan, ‘the following issues have been determined to be significant and are

addressed in this EIS:

° The likelihood that effects of constructing new interceptors
and wastewater treatment capacity would artificially induce
more residential development in the study area than would

\ otherwise be anticipated to occur )
‘@ Secondary impacts of such development on agricultural lands
and existing open space areas

1-13



Impacts of the project on wetland resources in the study
area

Economic impacts that could result in the displacement of
homeowners

Potential impacts resulting in a shift from seasonal to
permanent occupancy

Controversy surrounding the regional approach to wastewater
management planning

Extent of present problems resulting from use of onsite
wastewater treatment systems

Future impacts resulting from continued use of onsite
systems

Cost—effectiveness of upgrading existing onsite systems

versus expanding centralized wastewater <collection and
treatment facilities.

1-14



2.0. DESCRIPTION AND EVALUATION OF PROJECT ALTERNATIVES

This chapter describes and evaluates alternative methods for collect-
ing, treating, and disposing of wastewaters generated within the Geneva
Lake Revised Sewer Service Areas (RSSAs). This chapter begins with a de-
scription of centralized wastewater collection and treatment systems cur<
rently operating within the RSSAs (Section 2.1.). A description of exist-
ing onsite wastewater treatment systems currently used in the RSSAs and
information documenting the extent of public health and pollution problems
caused by use of these onsite systems also is provided (Section 2.2.).
Sections 2.3. through 2.6. contain project planning and design information
for the RSSAs, and describe alternatives available (both.centralized and
onsite) for continued wastewater management throughout the planning period.
The chapter concludes with an evaluation of the costs, reliability, flexi-
bility, implementability, and acceptability of the various alternatives

developed for the RSSAs (Section 2.5.).
2.1. Existing Centralized Wastewater Conveyance and Treatment Systems

Four municipal wastewater treatment plants (WWIP) are located within
the Revised Sewer Service Areas. These WWIPs serve the City of Lake
Geneva, the Village of Williams Bay, the Village of Fontana, and the Vil-
lage of Walworth. Associated with each of these WWIPs is a centralized
sewage conveyance system which collects westewater and conveys it to the
WWIP. Three private WWTPs (Interlaken Resort, Americana Hotel, and Kikko-
man Foods) are located outside of the RSSAs. The facilities serving Inter-
laken Resort and Americana Hotel will remain in operation as private sys-
tems. Kikkoman Foods will discharge its sanitary wastewater and process
wastewater to the Walworth/Fontana Wastewater Treatment Plant, but will
continue to operate their existing seepage cells for the disposal of non-
contract cooling water. The location of each WWTP is shown in Figure 2-1.
Detailed descriptions of major treatment units at each WWIP are contained
in the Facilities Plan Volume 1, prepared by Donohue & Assoc., Inc.
(1978a), and in the various Infiltration/Inflow analysis reports prepared
for the respective municipalities. - A brief description of each wastewater

conveyance and treatment system {(based upon information presented in vari-



7

Resor

LEGEND
- == Study area boundary
u Existing sewer service area
| | Existing wastewater treatment plant
S Existing seepage cell site
P Existing polishing lagoon site
N_SALEONTN RO
r————-I———
I .
e I
| [ Fontana
] WWTP
| S Al
I
| P
— ————) L &
Kikkoman - ‘
- WTP T3
~— §. "s B
| NG
l 1
T —t g 3
Outfall ; — —~Walworth P,
= wwTp .
s | ’ =S

| IS— . —

N ) s S

Ny

~) M > ! e O
Yl L Americana l
o Resort |
" WWTP 5
s p |
) 3 —er I
———z . . Y ) |
l‘ AAE : ‘% I
ot ake 2 a)ll
. Geneva /
€ ww = f®
~F ! .
e 1
s A p
; - |
ol : |
:”-—u
A
Ao
““““ -
\

\

—— ——— i ————
/ \\%{\ ]V\R{I-T

Figure 2-1. Location of municipal and private WWTPs in the vicinity of Geneva Lake.




ous facilities planning documents, observations made during a site inspec-
tion of each WWTP in August 1979, and recent telephone interviews with WWTP

operators and/or the WDNR) is presented below.

2.1.1. City of Lake Geneva

N

Conveyance Systems

The City of Lake Geneva is served by separate storm and sanitary sewer
systems. The sanitary sewer system consists of approximately 153,120 feet
of gravity sewer ranging in size from six inches to 21 inches in diameter,
and contains approximately 12,400 feet of four—inch, six-inch, and eight-
inch diameter force mains. The sanitary sewer system contains eight 1lift
stations owned by the City and one privately owned lift station. Sanitary
sewers were first installed in 1890 in the downtown area of the City. San-
itary sewers currently serving Lake Geneva are constructed of vitrified

clay, concrete, and asbestos cement pipe (Donohue & Assoc., Inc. 1978b).

A separate storm sewer system conveys surface runoff to Geneva Lake
and to the White River. In some areas, the lack of adequate storm drainage
facilities causes periodic street flooding. The City of Lake Geneva is
planning to alleviate the flooding problem in the near future as part of
their continued storm sewer development program (Donohue & Assoc., Inc.

1978a). There are no known cross connections between the sanitary and

storm sewer systems.

The City of Lake Geneva currently has a sewer use ordinance which pro-
hibits discharge of clearwater (e.g., storm water) into the sanitary sewer
system. An infiltration/inflow (I/I) analysis was conducted by the City's
engineers, Donohue & Assoc., Inc., to determine if excessive amounts of
extraneous clearwater (e.g., rainwater seeping through the ground, or
stormwater leaking out of storm sewers) were entering the sanitary sewers
through broken pipes, loose joints, or illegal sewer connections. Exces-
sive I/I is defined as that amount of extraneous water that can be removed
from the sewer system (e.g., by repairing the leaks or plugging the illegal

connections) for less cost than that required to treat the I/I at the WWTP.

2=3



The I/I analysis, which concluded that the Lake Geneva sanitary sewer sys-—

tem is not subject to excessive I/I as defined by current USEPA guidelines,

was apprbved by the WDNR on 25 August 1976.

Treatment System

The City of Lake Geneva owns and operates the Lake Geneva WWIP located
along the White River at a site in the northeastern portion of the City.
The WWTP was initially constructed in 1930 as a trickling filter treatment
facility and was extensively modified in 1966. Disinfection and phosphorus
removal facilities were added in 1977. Present average design capacity of

the plant is 1.1 million gallons per day (mgd).

All wastewater from the City flows to the WWIP through a 2l-inch di-
ameter gravity sewer (Figure 2-2). Wastewater entering the WWTP is first
comminuted and then pumped to aerated grit removal facilities. Following
grit removal, the wastewater flows through two primary clarifiers. Efflu-
ent from the primary clarifiers is next directed to two parallel treatment
trains, each containing one trickling filter and one final (secondary)
clarifier. Final clarified effluent is either recirculated through the
treatment process or lifted to the chlorine contact chamber. Effluent then
i§ disinfected by chlorination in the chlorine contact chamber and dis-
charged through a short outfall sewer to the White River. Alum and poly-
mers are added at various locations in the treatment system to achieve
phosphorus removal. Primary and secondary sludge is stabilized by a
single-stage anaerobic digester. WDNR permits call for digested liquid

sludge to be hauled to agricultural lands in the area for land application.

WWTIP Operating Data

The Lake Geneva WWIP was inspected by WAPORA, Inc. on 29 August 1979,
All treatment units generally were operating satisfactorily on the day of
inspection. The WWTP effluent characteristics for 1981 and 1982 are listed
in Table 2-1. Current (interim) WPDES permit limitations for the WWTP
(until 1985) are listed in Table 2-2. Effluent BOD, suspended solids, and

pH concentrations generally met requirements of the current WPDES permit

2-4



G-¢

TRICKLING
FILTER &2

FINAL

. ¢
FUTER EFFLUENT . CLARIFIER $ 2

e

3 a CHLORINE
. e Al
scReW DR CHameER
PUMPS

ChHL,
—2UNE Feeq

SERVICE
BUILDING

DIGESTER &
DIGESTER CONTROL
BLDG.
z 59 RECIRCULATION ™
i\ 2 /(Jsupznunmv oRAW -OF F\ R
RE |
RAW _‘
SEWAGE PUMPS RAw SLUG su.uoc:
MAIN TR
PRIMARY BLDG. coNTROL =
CLARIFIERS >
Z
!g PHOSPH
b — o ———
\ — / ALUM FEED , :quwn:ur
:EER | ST N S
GRITTER ‘"‘" SEWAGE [~ POLYMER FEED

21" INFLUENT
not to scale

Figure 2-2. Schematic diagram of the City of Geneva Lake WWTP

(Donohue & Assoc., Inc. 1978b).




9-¢

Table 2-1. Summary of Lake Geneva WWIP effluent characteristics for 1981 and 1982 (By telephone, Charles Pape,
WDNR, 23 March 1983).

Maximum
Suspended Residual Fecal Total
Flow BOD Solids pH Chlorine Coliform Phosphorus
Month (mgd) (mg/1) (mg/1) (Std. Units) (mg/1) (#/100m1) (mg/1)
1981
January 0.682 31 34 7.5 - 620 1.076
February 0.659 44 "31 7.4 - 67 1.033
March 0.666 22 26 7.5 - 161 0.852
April 0.746 22 23 7.6 0.808 35 1.076
May 0.763 18 21 7.4 0.885 44 0.738
June ‘0.815 15 21 7.4 1.328 75 1.092
July 0.808 11 19 7.5 0.808 95 1.017
August 0.838 15 23 7.4 0.620 36 1.091
September 0.785 16 23 7.4 0.571 569 1.054
October 0.661 16 24 7.4 0.479 - 661 0.962
November 0.624 14 24 7.5 0.644 <129 0.949
December 0.573 13 27 7.4 0.545 - 80 -
Average 0.718 20 25 7.5 0.744 214 0.995
1982 ,
January 0.746 57 38 7.6 0.582 4900 1.530
February 0.765 38 36 7.6 0.700 1004 1.419
March 0.839 23 29 7.5 0.556. 1808 1.088
April 1.024 29 29 7.6 0.966 686 1.005
May 0.766 22 22 7.4 0.518 392 0.924
June 0.755 19 23 7.3 0.954 159 1.043
- July 0.902 17 23 7.5 0.990 112 1.110
August 0.775 16 21 7.4 0.818 348 1.480
September 0.622 18 20 7.7 0.767 430 2.020
October 0.592 14 22 7.5 0.640 253 1.053
November 0.622 16 26 7.7 1.113 670 1.431
December 0.927 15 25 7.5 0.759 1052 1.230
Average 0.778 24 26 7.5 0.780 949 1.278



Table 2-2. Lake Geneva WWIP interim WPDES permit effluent limitations for

discharges to the White River:
23 March 1983).

(By telephone, Charles Pape, WDNR,

Average
Quantity Concentration (mg/1l)
Effluent Parameter kg/day (1lb/day) Minimum Average Maximum
BOD, (monthly) 187(413) - 45 -
BOD5 (weekly) 249(550) - 60 -
Suspended solids
(monthly) 187(413) - 45 -
Suspended solids
(weekly) 249(550) - 60 -
pH (pH units) - 6.0 - 9.0
Total residual chlorine
(daily) - - - 0.5
Fecal coliform (#/100 ml)
(monthly) - - NL¢ -
Total phosphorus
(monthly) 4.2(9) - 1.0 -

aPermit_applies until 31 December 1985.
bBased on design flow of 1.1 mgd.

c
No limits set. Reporting only.

2-7



during this period, however, the BOD monthly average limit was exceeded
once in 1982. Current effluent limits were often exceeded for maximum
residual chlorine and total phosphorus. The existing treatment plant
experiences hydraulic problems in the primary and final clarifiers and in
the chlorine contact chamber. These units do not have adequate capacity at
average design flow conditions (Personal interview, Robert Shepstone,

Treatment Plant Operator, City of Lake Geneva, 29 August 1979).
2.1.2, Village of Williams Bay

Conveyance Systems

The Village of Williams Bay has separate sanitary and storm sewer sys-
'tems. The sanitary sewer system collects domestic, public, and commercial
wastewater and conveys it to the WWIP located near the ndrthern Village
limits. The sanitary sewer system consists of approximately 81,400 feet of
gravity sewer ranging in size from 6 to 15 inches in diameter, seven lift
stations, and approximately 9,300 feet of forcemain ranging in size from 4
to 8 inches in diameter. Pipe materials used in construction of the sani-
tary sewer system are vitrified clay, cast iron, concrete, and polyvinyl
chloride. There were occasional bypasses or overflows of sewage from the.

Williams Bay collection system (Donochue & Assoc., Inc. 1982a).

The Village also is served by a separate storm drainage system con-
taining approximately 19,200 feet of storm sewer consisting of reinforced
concrete pipe. Areas within the Village that do not have storm sewers
(i.e., areas east of Elkhorn Road) are served by drainage ditches, private
catch basins, and curbs and gutters which all flow toward Geneva Lake.

There are no known direct cross—connections between the storm and sanitary

sewer systems,

The Village of Williams Bay has a sewer ordinance which controls
installation and use of sanitary sewers in the Village, and prohibits dis-
charge of clearwater into the sanitary sewer system. A detailed discussion
of the Village's sanitary and storm sewer systems and a copy of the sewer

use ordinance are presented in the I/I analysis prepared by Donohue &

2-8



Assoc., Inc. (1978c). The I/I analysis, which concludes that the Williams
Bay sanitary sewer system.is not subject to excessive infiltration/inflow
as defined by current USEPA guidelines. On 15 January 1979, WDNR concluded .
that the I/I is excessive and that a SSES should be performed.

Treatment System

The Village of Williams Bay WWIP was initially constructed and placed
in operation in 1931, and was extensively modified in 1969. The WWTP pro-
vides secondary treatment utilizing the conventional activated sludge pro-
cess (Figure 2-3). Final wastewater effluent is pumped to two seepage
lagoons for final treatment and disposal by rapid infiltration. The WWTP
has an average hydraulic design capacity of 786,000 gpd. The WWIP consists
of a comminutor, a primary clarifier, a parshall flume, a pumping station,
two aeration tanks, a final clarifier, a chlorine contact tank, an effluent
pumping station, a sludge thickener, three anaerobic digesters, and four

sludge drying beds.

Primary sludge can either be pumped to a gravity thickener or to a
single anaerobic digester. Waste activated sludge is always thickened ‘in
the gravity thickener and stabilized in a two-stage anaerobic digestion
system. A portion of the digested sludge is wet-hauled for disposal on
farmland or to a sludge lagoon. The remainder of the sludge is dewatered

on drying:beds and hauled to farmland for application.

Operating Data

The Williams Bay WWIP was inspected by WAPORA, Inc. on 29 Auguét 1979.
All treatment units were hydraulically overloaded at the time of the visit.
The treatment plant operator reported that the Williams Bay area received
heavy rains during the night.of 28-29 August 1979 and the plant was receiv-
ing wastewater flow beyond its capacity (Personal interview, Danny Mullins,
Treatment Plant Operator, Village of Williams Bay, 29 August 1979). Efflu-
ent characteristics for the Williams Bay WWIP for the years of 1981 and
1982 are summarized in Table 2-3. The WDNR WPDES permit policy requires’

the average monthly BOD concentration in wastewater prior to land applica-

2-9



01-¢

PRIMARY CLARIFIER BYPASS

o AERATION TANKS PARSHALL COMMINUTORS
| FLUME
PR IMARY RAW
| __:] CLARIFIER WASTEWATER
|
]
I AERATION TANKS SUPERNATANT
I _
F—RETURN ACTIVATED r_.__
| SLUDGE
|
l ANAEROBIC SLUDGE DRYING LANDFILL
| T~ =" DIGESTERS "—r_"‘ BEDS -~ LEGEND
l | WASTEWATER FLOW
: : ~—~-SLUDGE FLOW
I IL—WASTE ACTIVATED I
. SLUDGE L——— - LIQUID HAUL
CHLOR INE
CONTACT ,
CLARIFIER TANK SEEPAGE LAGOONS

not to scale

Figure 2-3. Schematic diagram of the Village of Williams Bay WWTP
(Donohue & Associates, Inc. 1978c).




Table 2-3. Summary of Williams Bay WWIP effluent characteristics for 1981
and 1982a (By telephone, Charles Pape, WDNR, 23 March 1983).

Suspended S Fecal
Flowb BOD Solids pH Coliforms
Month (mgd) (mg/1) (mg/1) (Std. Units) (#/100m1)

1981

January 0.436 57.3 2.7 7.4 -
February 0.492 41.6 4.1 7.3 -
March 0.467 47.0 5.6 7.4 -
April 0.571 29.7 3.1 7.4 -
May 0.521 27.3 5.8 7.4 -
June 0.499 33.4 3.5 7.6 -
July 0.530 71.2 5.1 7.8 -
August 0.574 39.6 13.0 7.6 -
September 0.507 33.5 8.0 7.4 -
October 0.478 38.6 6.0 7.4 -
November 0.438 42.0 5.8 7.4 v
December 0.446 25.6 5.5 7.3 -
Average 0.497 40.6 5.7 7.5 -
1982

January 0.420 47.0 9.2 7.3 -
February 0.440 55.7 54.8 7.3 -
March 0.670 59.8 14.5 7.5 4
April 0.753 58.6 6.7 7.1 10
May 0.590 30.0 15.6 7.1 29
June 0.568 73.0 4.2 7.1 106
July - - - - -
August - - - - -
September - - - - -
October 0.432 37.6 3.4 7.1 40
November 0.471 32.7 39.8 7.6 40
December 0.620 30.8 8.8 7.7 5432
Average 0.551 47.2 17.4 7.3 809

2An audit of the laboratory indicates that the accuracy of the data is
questionable.

bFlow meter is capable of measuring approximately 90% of plant capacity
(0.65 mgd). Therefore, accuracy of flow data is not known.

2-11



tion to not exceed 50 mg/l in 80% of samples taken. This limit was
exceeded two times in 1981 and four times (out of nine months for which
data are available) in 1982. Effluent quality produced by the Williams Bay
WWTP is generally satisfactory. Final chlorinated effluent from the plant
is pumped to two seepage lagoons for disposal. At the time of the site
visit, one lagoon was almost empty and the other lagoon contained little

effluent.

Some portions of the WWTP are in poor structural condition. Concrete
tankage of the older portion is spalling. Hydraulic problems have been
experienced at the plant. Effluent pumps reportedly do not have adequate
capacity to pump final effluent to the seepage lagoons (Personal interview,
Danny Mullins, Tfeatment Plant Operétor, Village of Williams Bay, 29 August
1979).

According to the Addendum to West Geneva Lake Facilities Plan (Donohue
& Assoc., Inc. 1982a) the collection system has "occasionally" experienced
problems resulting in the overflow or bypass of wastewater to Southwick
Creek (which flows to Geneva Lake) in violation of the WPDES permit. The
Village has addressed this problem by renovating a lift station and initi-
ating limited sewer rehabilitation. Robers and Boyd, the Village's engi-
neers, in a report which summarized their review of the Facilities Plan
documents, pointed out the following deficiencies in the existing WWTP
(Robers and Boyd, "Williams Bay Wastewater Treatment Plant Proposed Expan-
sion"” 31 March 1981, included as Appendix CC of Donohue & Assoc., Inc.
1983a):

e The final clarifier size limits the effective WWTP capacity to
approximately 0.5 mgd. When this flow is exceeded, solids can
be washed out of the clarifier and the unit will sometimes

overflow
e Aeration tank freeboard is inadequate 7,
e The existinglpipe network has hydraulic problems

o Digesters, sludge drying beds, and chlorine contact tank do
not have adequate capacity for future flows

2-12



e Laboratory and maintenance facilities are inadequate

e Automatic samplers, a standby generator, a sludge hauling/
disposal vehicle, and observation wells at the seepage cells
are now lacking and should be provided.

In 1982 the Village installed monitoring wells at seepage cell No. 2
to evaluate operation of the cell and potential of adjacent land for expan-
sion. The initial sampling report of the well driller (Warzyn Engineering,
Inc. 1982) found that, although Cell No. 2 was typically loaded heavily (up
to 4 feet/day), the impact on groundwater quality was not "significant". A
review of data presented in the report indicates that BOD, chlorides, total
Kjeldahl nitrogen, and sodium appear to be elevated above background
levels. No values for the parameters measured were above limits set by the
National Primary Drinking Water Standards (NPDWS), except for one well
located 1,700 feet down gradient (with respect to groundwater flow) which
had a nitrate-nitrogen level of 11.0 mg/l (the NPDWS limit 1is 10 mg/1).
Wells adjacent to the lagoon had nitrate nitrogen levels of 4.5 and 5.4

mg/l (Warzyn Engineering, Inc. 1982).

2.1.3. Village of Fontana

Conveyance System

The Village of Fontana sanitary sewer system consists of approximately
121,100 feet of gravity sewer ranging in size from 6 to 12 inches in dia-
meter, approximately 21,000 feet of force main, and nine 1lift stations.
The sanitary sewer system was initiallylconstructed in 1956 using vitrified
clay pipe. Since then, numerous extensions have been added to the sanitary
sewer system using various pipe materials including: polyvinyl chloride
(PVC), concrete, asbestos cement, plastic reinforced asbestos cement, and
cast iron. There are five wastewater overflows located at the five lift
stations which prevent the backup of raw sewage into basements in the event
of 1lift station failure due to prolonged power outage or mechanical

breakdown.

The Village has a sewer use ordinance which limits connections to the

sanitary sewer system and prohibits discharge of clearwater into the sani-

2-13



\

tary sewer system. An I/I analysis of the Fontana sewer system concluded
that the system was subject to excessive infiltration/inflow as defined by
USEPA. The I/I analysis recommended that the Village eliminate identifi-
able sources of I/I through Sewer System Evaluation Survey (SSES) and
rehabilitation efforts. A subsequent SSES report (Donohue & Assoc., Inc.

1980a) estimated average and peak I/I flows to be 0.432 mgd and 1.843 mgd,

respectively. The SSES concluded that average and peak I/I could be re—l
duced through rehabilitation efforts to an estimated 0.170 mgd and 0.698

mgd, respectively. The SSES report was approved by the WDNR on 19 January
‘1980. Although some rehabilitation work has been completed, the flow
reductions projected have not been achieved (By telephone, Joseph Rogge,

Fontana WWTP Operator, 28 October 19§3).

5

Treatment System

The Village of Fontana WWIP is located on the northwest side of the
Village at an elevation higher than its service area. The original WWTP
was built in 1958 and major additions were made in 1972. All wastewater is
pumped from the main 1lift station, located on the west side' of South Shoré
Drive near Lake Street, through a force main to the WWIP, Wastewater flows
enter a flow division box and are directed to the trickling filter treat-
ment train (constructed in 1958) or the contact stabilization activated
sludge process train (constructed in 1972). The combined treatment facili~
ties have an average design capacity of 0.9 mgd and a peak daily capacity

of 1.8 mgd.

The treatment facilities constructed in 1958 include a primary clari-
fier, rock media trickling filter, final clarifier, and an anaerobic diges-
ter (Figure 2-4). Plant additions constructed in 1972 included enlargement
of the main 1ift station; addition of a l4-inch force main parallel to the
original 10-inch force main; a magnetic flow meter and recorder; a waste-
water flow division box; field- erected contact stabilization activated
sludge process equipment including contact zone, reaeration zone, final
settling zone, and aerobic digester; heated primary anaerobic digester with
gas mixing equipment; chlorination equipment and chlorine contact tank; a
cover for the existing trickling filter; and an addition to the original

service building.
2-14



S1-¢

MAIN LIFT
STATION

5" RECIRCULATON

PRIMARY
CLARIFIER

CLARIFIER

x
=
o x
2 O
127°C.0 GRAVITY -
RAW INFLUENT ]
w @
s
COMMINUTOR ;4 . TWO CELL
: 20 SEEPAGE
t LAGOON
WEY WELL o CHLORINE
NO §
INFLUENT
FORCE (9.8 ACRES
WET wELL MAINS TOTAL)
NO. 2 IC:qupx:cvcnou
COMMINUT OR
12 D1 FORCE MAIN
AAW INFLUENT
ACRATION
) 20NE
SEEPAGE
LAGOON
(27.7 ACRES)

LEGEND
WASTEWATER LINE
SLUOGE LINE =———
CHLORINE LINE —- — -
PILTRATE UINE — - —
PUMP O
1972 apoiTion &

VALVE [0 4]

) ) not to scale

Figure 2-4. Schematic diagram of the Village of Fontana WWTP

(Adapted from Donohue & Assoc., Inc. 1978d).




Clarified effluent from both treatment trains is combined and enters
the chlorine contact tank., Total disinfected plant effluent flows through
an 18~inch gravity outfall sewer to three seepage lagoons, located approxi-
mately 600 feet west of the treatment site, for disposal. The original
seepage 1agoon§ (9.8 acres total) were constructed to operate in series,
which complete effluent seepage to groundwater and overflow to adjacent
lands. However, a third 30-acre seepage lagoon was constructed in 1979 to
alleviate the problem of WWIP effluent overflowing the existing lagoons and
entering Geneva Lake via Buena Vista Creek (Personal interview, Joe Rogge,

Treatment Plant Operator, Village of Fontana, 30 August 1979).

.Primary and secondary sludge from the trickling filter treatment train
is stablized in a two-stage anaerobic digester. Waste activated sludge
" from the contact stablization plant is aerobically digested, and then
stored in the second-stage of the anaerobic digester. Digested sludge is
pumped to onsite sludge drying beds. Dried sludge is made available to
local citizens for pickup for use on lawns and flower gardens. All sludge

made available is utilized on a local basis.

Operating Data

The Fontana WWTP was inspected by WAPORA, Inc. on 30 August 1979. All
treatment units generally were operating sétisfactorily on the day of
inspection. Effluent characteristics for the Fontana WWIP for the years
1981 and 1982 are summarized in Table 2-4. Effluent quality produced by
the WWIP 1s generally satisfactory. Final chlorinated effluent from the
WWTP flows by gravity to the one of three seepage lagoons for disposal.
WDNR's WPDES policy limits the BOD concentration of wastewater applied to
ihe lagoons to a maximum 50 mg/l and 807% of samples taken. The average
monthly BOD limitation was not violated by the Fontana WWIP during 1981 or
1982,

A lysimeter was installed eight feet below the surface of the new
seepage lagoon at the time of construction to monitor wastewater effluent
.percolating through the soil. Since monitoring began in 1979, NPDWS drink-

ing water limits for the parameters measured have never been exceeded

2-16



Table 2-4. Summary of Fontana WWIP effluent characteristics for 1981 and
1982 (By telephone, C. Pape, WDNR, 23 March 1983).

Suspended
Flpw BOD Solids pH
Month (mgd) (mg/1) . (mg/1) (Std. Units)

1981
January 0.54 14 11 7.3
February 0.63 15 11 7.0
March 0.59 15 11 7.0
April 0.71 12 12 7.0
May 0.66 13 8 7.0
June 0.69 11 11 7.2
July 0.73 11 13 7.2
August 0.77 16 10 7.2
- September 0.61 10 11 7.2
October 0.57 11 10 7.2
November 0.49 10 10 7.2
December 0.53 11 12 7.3
Average 0.63 12 11 7.2
1982
January 0.49 13 12 7.2
February 0.50 11 11 7.2
March 0.77 11 12 7.2
April 0.90 12 10 7.2
May 0.70 12 9 7.2
June 0.66 16 17 7.3
July 0.88 17 11 7.4
August 0.76 21 16 7.5
September 0.57 14 10 7.5
October 0.66 11 12 7.6
November 0.69 7 7 7.8
December 0.89 14 8 8.0
Average 0.71 13 11 7.4

2-17



(Appendix C). However, sodium concentrations, total dissolved solids
concentrations, and conductivity are elevated above background levels (By

telephone, Roger Scovill, WDNR 3 May 1983).

Operational procedures practiced at the plant are currently not in
compliance with WDNR policies governing rapid infiltration facilities.
Site hydraulic limitations and lagoon design prevent a dose/rest cycle as
required by WDNR. The dose/rest cycle is promoted to maintain an aerobic/
anaerobic environment in the &$oil which facilitates nitrification and
denitrification. The lagoons currently operate with a minimum of two feet
of standing water at any time, however, effluent from the lagoons does not

cause any surface water, groundwater, or public'health violations.

These seepage lagoons were permitted as a temporary disposal
(treatment) facility. Site investigations performed for the facility
included eight soil borings at the current seepage site to determine soil
texture and profile and thus, suitability for rapid infiltration. Labora-
tory permeability tests were only performed on one sample which indicated
an exceptionally low permeability (K=1.6 x 107% cm/sec). This permeability
is lower than is being experienced currently at the site. Thus the labora-
tory data is insufficient to conclusively determine the long~term ability
of the site to treat and dispose of wastewater. Due to the lack of con-
clusive laboratory data, EPA considers the site to have an undefined poten-
tial for continued use but the WDNR has decided that the Fontana lagoons

should be taken out of service.
2.1.4. Village of Walworth

Conveyance Systems

The Village of Walworth is served by separate sanitary and storm sewer
systems. The sanitary sewer system collects and conveys domestic, commer-
cial, and industrial wastewater generated within the Village to the exist-
ing WWTP. The sanitary sewer system consists of approximately 53,000 feet